ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7008

Appendix
for
DC 4A n7A
(2500-2570)

FCC RF Test Report 1/71 LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7008

Catalogue
1. EFFECTIVE ISOTROPIC RADIATED POWER . ......cooiitiiinissst s s s sssss s s s s sss s sasss sassis 3
1.1, TEST RESULTS @ ANT3 (ANTENNA GAINZ=3.48DBI) .....ooouiiiioieieiieeesseecissess s 3
A o =Y N G O T Y 3 € 2N O 8
200 TEST RESULTS w.ooottmiiieetaiessse et ees st 8
2.2. TEST PLOTS ittt 8
3. MODULATION CHARACTERISTICS ......o i s ssss s st s s s s s s sasss s ssssnsasns 10
Bu Lt TEST PLOTS ettt 10
4. 99% OCCUPIED BANDWIDTH & 26DB EMISSION BANDWIDTH .....cccoiimiiriisssss s 13
1. TEST RESULTS 1ottt 85888ttt 13
B2, TEST PLOTS ittt ettt 14
5. CONDUCTED BAND EDGES.........ccoiertrcrersersssessesesesssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssassssassssssssssssssssansssasaes 31
O L TEST PLOTS ittt 8t 31
6. CONDUCTED SPURIOUS EMISSION ......coosoiremrermresessesessessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssessssassssssnes 54
8. L. TEST PLOTS ettt ettt 888 54
7. FREQUENCY STABILITY ..ooeoeicceercresessesmssesesssssssessesessssssssssssssssssssssssssssssssssssssssssasssssssssssssssssssssassssassssssssssssessssassssssses 71
T 0o TEST RESULTS oottt ssessss st ssss s s 71

FCC RF Test Report 2/71 LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7008

1. Effective Isotropic Radiated Power
1.1. Test Results @ Ant3 (Antenna Gain=-3.48dBi)

SCS Bandwidth | Channel Modulation Inner—lRB_LCezndul‘n:ﬁSiRR;itht (dBm)Inner_FuII M%BE:FP (Ld'énng Verdict
15KHz 5MHz LCH DFT-Pi2BPSK 22.88 22.89 22.98 19.50 33.00 Pass
15KHz 5MHz LCH DFT-QPSK 22.85 22.83 23.02 19.54 33.00 Pass
15KHz 5MHz LCH DFT-16QAM 22.24 22.31 22.06 18.83 33.00 Pass
15KHz 5MHz LCH DFT-64QAM 20.72 20.72 20.73 17.25 33.00 Pass
15KHz 5MHz LCH DFT-256QAM 18.63 18.62 18.69 15.21 33.00 Pass
15KHz 5MHz LCH CP-QPSK 21.30 21.39 21.55 18.07 33.00 Pass
15KHz 5MHz MCH DFT-Pi2BPSK 23.07 23.13 23.20 19.72 33.00 Pass
15KHz 5MHz MCH DFT-QPSK 23.05 23.11 23.20 19.72 33.00 Pass
15KHz 5MHz MCH DFT-16QAM 22.43 22.38 22.23 18.95 33.00 Pass
15KHz 5MHz MCH DFT-64QAM 20.80 20.82 20.83 17.35 33.00 Pass
15KHz 5MHz MCH DFT-256QAM 18.76 18.71 18.82 15.34 33.00 Pass
15KHz 5MHz MCH CP-QPSK 21.45 21.56 21.72 18.24 33.00 Pass
15KHz 5MHz HCH DFT-Pi2BPSK 23.13 23.14 23.23 19.75 33.00 Pass
15KHz 5MHz HCH DFT-QPSK 23.07 23.10 23.23 19.75 33.00 Pass
15KHz 5MHz HCH DFT-16QAM 22.42 22.44 22.27 18.96 33.00 Pass
15KHz 5MHz HCH DFT-64QAM 20.94 20.97 20.96 17.49 33.00 Pass
15KHz 5MHz HCH DFT-256QAM 18.82 18.85 18.94 15.46 33.00 Pass
15KHz 5MHz HCH CP-QPSK 21.50 21.58 21.79 18.31 33.00 Pass
15KHz 10MHz LCH DFT-Pi2BPSK 22.87 22.97 22.96 19.49 33.00 Pass
15KHz 10MHz LCH DFT-QPSK 23.21 23.33 23.00 19.85 33.00 Pass
15KHz 10MHz LCH DFT-16QAM 22.26 22.36 21.99 18.88 33.00 Pass
15KHz 10MHz LCH DFT-64QAM 20.54 20.64 20.67 17.19 33.00 Pass
15KHz 10MHz LCH DFT-256QAM 18.47 18.53 18.65 15.17 33.00 Pass
15KHz 10MHz LCH CP-QPSK 21.74 21.87 21.48 18.39 33.00 Pass
15KHz 10MHz MCH DFT-Pi2BPSK 23.08 23.13 23.15 19.67 33.00 Pass
15KHz 10MHz MCH DFT-QPSK 23.32 23.39 23.15 19.91 33.00 Pass
15KHz 10MHz MCH DFT-16QAM 22.43 22.46 22.11 18.98 33.00 Pass
15KHz 10MHz MCH DFT-64QAM 20.76 20.69 20.76 17.28 33.00 Pass
15KHz 10MHz MCH DFT-256QAM 18.63 18.58 18.77 15.29 33.00 Pass
15KHz 10MHz MCH CP-QPSK 21.82 21.84 21.65 18.36 33.00 Pass
15KHz 10MHz HCH DFT-Pi2BPSK 23.11 23.13 23.20 19.72 33.00 Pass
15KHz 10MHz HCH DFT-QPSK 23.07 23.09 23.22 19.74 33.00 Pass
15KHz 10MHz HCH DFT-16QAM 22.54 22.48 22.29 19.06 33.00 Pass
15KHz 10MHz HCH DFT-64QAM 21.00 21.04 20.91 17.56 33.00 Pass
15KHz 10MHz HCH DFT-256QAM 18.81 18.80 18.84 15.36 33.00 Pass
15KHz 10MHz HCH CP-QPSK 21.63 21.53 21.67 18.19 33.00 Pass
15KHz 15MHz LCH DFT-Pi2BPSK 22.90 23.12 22.95 19.64 33.00 Pass
15KHz 15MHz LCH DFT-QPSK 22.89 22.98 23.01 19.53 33.00 Pass
15KHz 15MHz LCH DFT-16QAM 22.29 22.50 22.09 19.02 33.00 Pass
15KHz 15MHz LCH DFT-64QAM 20.77 20.89 20.60 17.41 33.00 Pass
15KHz 15MHz LCH DFT-256QAM 18.63 18.70 18.65 15.22 33.00 Pass
15KHz 15MHz LCH CP-QPSK 21.38 21.65 21.53 18.17 33.00 Pass
15KHz 15MHz MCH DFT-Pi2BPSK 23.05 23.12 23.10 19.64 33.00 Pass
15KHz 15MHz MCH DFT-QPSK 23.08 23.11 23.10 19.63 33.00 Pass
15KHz 15MHz MCH DFT-16QAM 22.38 22.44 22.21 18.96 33.00 Pass
15KHz 15MHz MCH DFT-64QAM 20.88 20.87 20.72 17.40 33.00 Pass
15KHz 15MHz MCH DFT-256QAM 18.71 18.71 18.74 15.26 33.00 Pass
15KHz 15MHz MCH CP-QPSK 21.54 21.63 21.68 18.20 33.00 Pass
15KHz 15MHz HCH DFT-Pi2BPSK 23.21 23.18 23.18 19.73 33.00 Pass
15KHz 15MHz HCH DFT-QPSK 23.15 23.12 23.19 19.71 33.00 Pass
15KHz 15MHz HCH DFT-16QAM 22.60 22.51 22.25 19.12 33.00 Pass
15KHz 15MHz HCH DFT-64QAM 20.99 21.02 20.85 17.54 33.00 Pass
15KHz 15MHz HCH DFT-256QAM 18.77 18.80 18.83 15.35 33.00 Pass
15KHz 15MHz HCH CP-QPSK 21.68 21.67 21.73 18.25 33.00 Pass
15KHz 20MHz LCH DFT-Pi2BPSK 22.91 23.12 23.05 19.64 33.00 Pass
15KHz 20MHz LCH DFT-QPSK 22.88 23.08 23.08 19.60 33.00 Pass
15KHz 20MHz LCH DFT-16QAM 22.27 22.51 22.18 19.03 33.00 Pass
15KHz 20MHz LCH DFT-64QAM 20.81 20.96 20.71 17.48 33.00 Pass
15KHz 20MHz LCH DFT-256QAM 18.65 18.79 18.68 15.31 33.00 Pass
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15KHz 20MHz LCH CP-QPSK 21.40 21.52 21.63 18.15 33.00 Pass
15KHz 20MHz MCH DFT-Pi2BPSK 23.03 23.12 23.08 19.64 33.00 Pass
15KHz 20MHz MCH DFT-QPSK 23.02 23.09 23.10 19.62 33.00 Pass
15KHz 20MHz MCH DFT-16QAM 22.40 22.45 22.16 18.97 33.00 Pass
15KHz 20MHz MCH DFT-64QAM 20.82 20.92 20.71 17.44 33.00 Pass
15KHz 20MHz MCH DFT-256QAM 18.70 18.75 18.71 15.27 33.00 Pass
15KHz 20MHz MCH CP-QPSK 21.46 21.58 21.65 18.17 33.00 Pass
15KHz 20MHz HCH DFT-Pi2BPSK 23.15 23.14 23.21 19.73 33.00 Pass
15KHz 20MHz HCH DFT-QPSK 23.08 23.10 23.19 19.71 33.00 Pass
15KHz 20MHz HCH DFT-16QAM 22.53 22.58 22.28 19.10 33.00 Pass
15KHz 20MHz HCH DFT-64QAM 20.98 21.02 20.81 17.54 33.00 Pass
15KHz 20MHz HCH DFT-256QAM 18.78 18.77 18.80 15.32 33.00 Pass
15KHz 20MHz HCH CP-QPSK 21.56 21.55 21.73 18.25 33.00 Pass
15KHz 25MHz LCH DFT-Pi2BPSK 22.79 23.00 22.96 19.52 33.00 Pass
15KHz 25MHz LCH DFT-QPSK 22.75 22.99 23.02 19.54 33.00 Pass
15KHz 25MHz LCH DFT-16QAM 22.13 22.28 22.04 18.80 33.00 Pass
15KHz 25MHz LCH DFT-64QAM 20.62 20.70 20.62 17.22 33.00 Pass
15KHz 25MHz LCH DFT-256QAM 18.47 18.54 18.60 15.12 33.00 Pass
15KHz 25MHz LCH CP-QPSK 21.19 21.48 21.47 18.00 33.00 Pass
15KHz 25MHz MCH DFT-Pi2BPSK 22.95 23.04 23.06 19.58 33.00 Pass
15KHz 25MHz MCH DFT-QPSK 22.93 23.02 23.07 19.59 33.00 Pass
15KHz 25MHz MCH DFT-16QAM 22.29 22.37 2211 18.89 33.00 Pass
15KHz 25MHz MCH DFT-64QAM 20.68 20.74 20.64 17.26 33.00 Pass
15KHz 25MHz MCH DFT-256QAM 18.57 18.63 18.61 15.15 33.00 Pass
15KHz 25MHz MCH CP-QPSK 21.35 21.54 21.57 18.09 33.00 Pass
15KHz 25MHz HCH DFT-Pi2BPSK 22.99 22.99 23.13 19.65 33.00 Pass
15KHz 25MHz HCH DFT-QPSK 22.98 22.95 23.14 19.66 33.00 Pass
15KHz 25MHz HCH DFT-16QAM 22.33 22.29 22.18 18.85 33.00 Pass
15KHz 25MHz HCH DFT-64QAM 20.78 20.83 20.77 17.35 33.00 Pass
15KHz 25MHz HCH DFT-256QAM 18.59 18.66 18.72 15.24 33.00 Pass
15KHz 25MHz HCH CP-QPSK 21.40 21.47 21.60 18.12 33.00 Pass
15KHz 30MHz LCH DFT-Pi2BPSK 22.81 23.06 23.06 19.58 33.00 Pass
15KHz 30MHz LCH DFT-QPSK 23.07 23.25 23.13 19.77 33.00 Pass
15KHz 30MHz LCH DFT-16QAM 22.21 22.41 22.21 18.93 33.00 Pass
15KHz 30MHz LCH DFT-64QAM 20.40 20.60 20.68 17.20 33.00 Pass
15KHz 30MHz LCH DFT-256QAM 18.31 18.47 18.68 15.20 33.00 Pass
15KHz 30MHz LCH CP-QPSK 21.57 21.80 21.60 18.32 33.00 Pass
15KHz 30MHz MCH DFT-Pi2BPSK 23.02 23.15 23.17 19.69 33.00 Pass
15KHz 30MHz MCH DFT-QPSK 23.24 23.37 23.20 19.89 33.00 Pass
15KHz 30MHz MCH DFT-16QAM 22.30 22.49 22.27 19.01 33.00 Pass
15KHz 30MHz MCH DFT-64QAM 20.49 20.73 20.70 17.25 33.00 Pass
15KHz 30MHz MCH DFT-256QAM 18.42 18.58 18.73 15.25 33.00 Pass
15KHz 30MHz MCH CP-QPSK 21.74 21.95 21.70 18.47 33.00 Pass
15KHz 30MHz HCH DFT-Pi2BPSK 23.05 23.10 23.20 19.72 33.00 Pass
15KHz 30MHz HCH DFT-QPSK 23.25 23.29 23.27 19.81 33.00 Pass
15KHz 30MHz HCH DFT-16QAM 22.35 22.44 22.34 18.96 33.00 Pass
15KHz 30MHz HCH DFT-64QAM 20.56 20.71 20.86 17.38 33.00 Pass
15KHz 30MHz HCH DFT-256QAM 18.44 18.61 18.85 15.37 33.00 Pass
15KHz 30MHz HCH CP-QPSK 21.73 21.85 21.73 18.37 33.00 Pass
15KHz 35MHz LCH DFT-Pi2BPSK 22.83 23.12 23.11 19.64 33.00 Pass
15KHz 35MHz LCH DFT-QPSK 23.05 23.32 23.14 19.84 33.00 Pass
15KHz 35MHz LCH DFT-16QAM 22.16 22.47 22.24 18.99 33.00 Pass
15KHz 35MHz LCH DFT-64QAM 20.44 20.64 20.70 17.22 33.00 Pass
15KHz 35MHz LCH DFT-256QAM 18.31 18.51 18.71 15.23 33.00 Pass
15KHz 35MHz LCH CP-QPSK 21.57 21.85 21.72 18.37 33.00 Pass
15KHz 35MHz MCH DFT-Pi2BPSK 22.94 23.14 23.19 19.71 33.00 Pass
15KHz 35MHz MCH DFT-QPSK 23.19 23.36 23.21 19.88 33.00 Pass
15KHz 35MHz MCH DFT-16QAM 22.31 22.52 22.29 19.04 33.00 Pass
15KHz 35MHz MCH DFT-64QAM 20.47 20.72 20.69 17.24 33.00 Pass
15KHz 35MHz MCH DFT-256QAM 18.38 18.58 18.74 15.26 33.00 Pass
15KHz 35MHz MCH CP-QPSK 21.70 22.00 21.76 18.52 33.00 Pass
15KHz 35MHz HCH DFT-Pi2BPSK 23.03 23.08 23.23 19.75 33.00 Pass
15KHz 35MHz HCH DFT-QPSK 23.22 23.29 23.26 19.81 33.00 Pass
15KHz 35MHz HCH DFT-16QAM 22.38 22.43 22.36 18.95 33.00 Pass
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15KHz 35MHz HCH DFT-64QAM 20.60 20.71 20.83 17.35 33.00 Pass
15KHz 35MHz HCH DFT-256QAM 18.44 18.59 18.85 15.37 33.00 Pass
15KHz 35MHz HCH CP-QPSK 21.69 21.84 21.82 18.36 33.00 Pass
15KHz 40MHz LCH DFT-Pi2BPSK 22.77 23.06 23.12 19.64 33.00 Pass
15KHz 40MHz LCH DFT-QPSK 23.03 23.24 23.13 19.76 33.00 Pass
15KHz 40MHz LCH DFT-16QAM 22.17 22.41 22.27 18.93 33.00 Pass
15KHz 40MHz LCH DFT-64QAM 20.37 20.59 20.69 17.21 33.00 Pass
15KHz 40MHz LCH DFT-256QAM 18.27 18.47 18.68 15.20 33.00 Pass
15KHz 40MHz LCH CP-QPSK 21.53 21.87 21.68 18.39 33.00 Pass
15KHz 40MHz MCH DFT-Pi2BPSK 22.87 23.13 23.17 19.69 33.00 Pass
15KHz 40MHz MCH DFT-QPSK 23.09 23.36 23.20 19.88 33.00 Pass
15KHz 40MHz MCH DFT-16QAM 22.27 22.51 22.29 19.03 33.00 Pass
15KHz 40MHz MCH DFT-64QAM 20.49 20.71 20.68 17.23 33.00 Pass
15KHz 40MHz MCH DFT-256QAM 18.35 18.62 18.72 15.24 33.00 Pass
15KHz 40MHz MCH CP-QPSK 21.67 22.05 21.73 18.57 33.00 Pass
15KHz 40MHz HCH DFT-Pi2BPSK 22.95 23.06 23.21 19.73 33.00 Pass
15KHz 40MHz HCH DFT-QPSK 23.14 23.26 23.23 19.78 33.00 Pass
15KHz 40MHz HCH DFT-16QAM 22.30 22.42 22.33 18.94 33.00 Pass
15KHz 40MHz HCH DFT-64QAM 20.47 20.72 20.77 17.29 33.00 Pass
15KHz 40MHz HCH DFT-256QAM 18.36 18.58 18.77 15.29 33.00 Pass
15KHz 40MHz HCH CP-QPSK 21.63 21.89 21.76 18.41 33.00 Pass
15KHz 50MHz LCH DFT-Pi2BPSK 22.71 23.04 23.06 19.58 33.00 Pass
15KHz 50MHz LCH DFT-QPSK 22.95 23.27 23.10 19.79 33.00 Pass
15KHz 50MHz LCH DFT-16QAM 22.04 22.41 22.19 18.93 33.00 Pass
15KHz 50MHz LCH DFT-64QAM 20.34 20.63 20.69 17.21 33.00 Pass
15KHz 50MHz LCH DFT-256QAM 18.21 18.51 18.74 15.26 33.00 Pass
15KHz 50MHz LCH CP-QPSK 21.44 21.85 21.69 18.37 33.00 Pass
15KHz 50MHz MCH DFT-Pi2BPSK 22.81 23.10 23.11 19.63 33.00 Pass
15KHz 50MHz MCH DFT-QPSK 23.05 23.32 23.17 19.84 33.00 Pass
15KHz 50MHz MCH DFT-16QAM 22.17 22.43 22.29 18.95 33.00 Pass
15KHz 50MHz MCH DFT-64QAM 20.46 20.68 20.71 17.23 33.00 Pass
15KHz 50MHz MCH DFT-256QAM 18.32 18.63 18.77 15.29 33.00 Pass
15KHz 50MHz MCH CP-QPSK 21.59 21.85 21.75 18.37 33.00 Pass
15KHz 50MHz HCH DFT-Pi2BPSK 22.91 23.00 23.13 19.65 33.00 Pass
15KHz 50MHz HCH DFT-QPSK 23.11 23.22 23.17 19.74 33.00 Pass
15KHz 50MHz HCH DFT-16QAM 22.26 22.34 22.27 18.86 33.00 Pass
15KHz 50MHz HCH DFT-64QAM 20.39 20.69 20.75 17.27 33.00 Pass
15KHz 50MHz HCH DFT-256QAM 18.29 18.57 18.83 15.35 33.00 Pass
15KHz 50MHz HCH CP-QPSK 21.61 21.71 21.75 18.27 33.00 Pass
30KHz 10MHz LCH DFT-Pi2BPSK 23.02 23.06 23.06 19.58 33.00 Pass
30KHz 10MHz LCH DFT-QPSK 23.31 23.37 23.03 19.89 33.00 Pass
30KHz 10MHz LCH DFT-16QAM 22.32 22.31 22.27 18.84 33.00 Pass
30KHz 10MHz LCH DFT-64QAM 20.58 20.60 20.76 17.28 33.00 Pass
30KHz 10MHz LCH DFT-256QAM 18.45 18.49 18.62 15.14 33.00 Pass
30KHz 10MHz LCH CP-QPSK 22.00 22.17 2141 18.69 33.00 Pass
30KHz 10MHz MCH DFT-Pi2BPSK 23.13 23.18 23.08 19.70 33.00 Pass
30KHz 10MHz MCH DFT-QPSK 23.37 23.46 23.17 19.98 33.00 Pass
30KHz 10MHz MCH DFT-16QAM 22.53 22.55 22.35 19.07 33.00 Pass
30KHz 10MHz MCH DFT-64QAM 20.78 20.75 20.83 17.35 33.00 Pass
30KHz 10MHz MCH DFT-256QAM 18.64 18.60 18.79 15.31 33.00 Pass
30KHz 10MHz MCH CP-QPSK 21.98 22.05 21.65 18.57 33.00 Pass
30KHz 10MHz HCH DFT-Pi2BPSK 23.19 23.21 23.13 19.73 33.00 Pass
30KHz 10MHz HCH DFT-QPSK 23.52 23.56 23.22 20.08 33.00 Pass
30KHz 10MHz HCH DFT-16QAM 22.55 22.55 2241 19.07 33.00 Pass
30KHz 10MHz HCH DFT-64QAM 20.85 20.88 20.92 17.44 33.00 Pass
30KHz 10MHz HCH DFT-256QAM 18.68 18.69 18.93 15.45 33.00 Pass
30KHz 10MHz HCH CP-QPSK 22.21 22.12 21.66 18.73 33.00 Pass
30KHz 15MHz LCH DFT-Pi2BPSK 22.95 23.11 22.96 19.63 33.00 Pass
30KHz 15MHz LCH DFT-QPSK 23.26 23.41 22.95 19.93 33.00 Pass
30KHz 15MHz LCH DFT-16QAM 22.26 22.36 22.09 18.88 33.00 Pass
30KHz 15MHz LCH DFT-64QAM 20.54 20.64 20.62 17.16 33.00 Pass
30KHz 15MHz LCH DFT-256QAM 18.48 18.54 18.70 15.22 33.00 Pass
30KHz 15MHz LCH CP-QPSK 21.87 22.10 21.44 18.62 33.00 Pass
30KHz 15MHz MCH DFT-Pi2BPSK 23.11 23.20 23.06 19.72 33.00 Pass
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30KHz 15MHz MCH DFT-QPSK 23.39 23.43 23.18 19.95 33.00 Pass
30KHz 15MHz MCH DFT-16QAM 22.50 22.51 22.22 19.03 33.00 Pass
30KHz 15MHz MCH DFT-64QAM 20.69 20.71 20.70 17.23 33.00 Pass
30KHz 15MHz MCH DFT-256QAM 18.61 18.62 18.74 15.26 33.00 Pass
30KHz 15MHz MCH CP-QPSK 21.89 21.96 21.59 18.48 33.00 Pass
30KHz 15MHz HCH DFT-Pi2BPSK 23.24 23.21 23.16 19.76 33.00 Pass
30KHz 15MHz HCH DFT-QPSK 23.56 23.51 23.18 20.08 33.00 Pass
30KHz 15MHz HCH DFT-16QAM 22.55 22.53 22.23 19.07 33.00 Pass
30KHz 15MHz HCH DFT-64QAM 20.72 20.78 20.77 17.30 33.00 Pass
30KHz 15MHz HCH DFT-256QAM 18.66 18.77 18.87 15.39 33.00 Pass
30KHz 15MHz HCH CP-QPSK 22.21 22.06 21.63 18.73 33.00 Pass
30KHz 20MHz LCH DFT-Pi2BPSK 22.99 23.17 23.12 19.69 33.00 Pass
30KHz 20MHz LCH DFT-QPSK 23.26 23.49 23.08 20.01 33.00 Pass
30KHz 20MHz LCH DFT-16QAM 22.33 22.46 22.14 18.98 33.00 Pass
30KHz 20MHz LCH DFT-64QAM 20.57 20.67 20.68 17.20 33.00 Pass
30KHz 20MHz LCH DFT-256QAM 18.56 18.65 18.65 15.17 33.00 Pass
30KHz 20MHz LCH CP-QPSK 21.89 22.13 21.72 18.65 33.00 Pass
30KHz 20MHz MCH DFT-Pi2BPSK 23.22 23.26 23.19 19.78 33.00 Pass
30KHz 20MHz MCH DFT-QPSK 23.44 23.55 23.21 20.07 33.00 Pass
30KHz 20MHz MCH DFT-16QAM 22.58 22.59 22.21 19.11 33.00 Pass
30KHz 20MHz MCH DFT-64QAM 20.75 20.79 20.79 17.31 33.00 Pass
30KHz 20MHz MCH DFT-256QAM 18.68 18.70 18.73 15.25 33.00 Pass
30KHz 20MHz MCH CP-QPSK 22.01 22.08 21.76 18.60 33.00 Pass
30KHz 20MHz HCH DFT-Pi2BPSK 23.31 23.26 23.26 19.83 33.00 Pass
30KHz 20MHz HCH DFT-QPSK 23.61 23.57 23.30 20.13 33.00 Pass
30KHz 20MHz HCH DFT-16QAM 22.59 22.58 22.30 19.11 33.00 Pass
30KHz 20MHz HCH DFT-64QAM 20.79 20.84 20.89 17.41 33.00 Pass
30KHz 20MHz HCH DFT-256QAM 18.73 18.78 18.81 15.33 33.00 Pass
30KHz 20MHz HCH CP-QPSK 22.23 22.09 21.83 18.75 33.00 Pass
30KHz 25MHz LCH DFT-Pi2BPSK 22.94 23.10 23.00 19.62 33.00 Pass
30KHz 25MHz LCH DFT-QPSK 23.22 23.36 23.04 19.88 33.00 Pass
30KHz 25MHz LCH DFT-16QAM 22.30 22.50 22.22 19.02 33.00 Pass
30KHz 25MHz LCH DFT-64QAM 20.46 20.64 20.63 17.16 33.00 Pass
30KHz 25MHz LCH DFT-256QAM 18.41 18.60 18.67 15.19 33.00 Pass
30KHz 25MHz LCH CP-QPSK 21.83 21.94 21.59 18.46 33.00 Pass
30KHz 25MHz MCH DFT-Pi2BPSK 23.11 23.19 23.12 19.71 33.00 Pass
30KHz 25MHz MCH DFT-QPSK 23.32 23.49 23.10 20.01 33.00 Pass
30KHz 25MHz MCH DFT-16QAM 22.42 22.48 22.26 19.00 33.00 Pass
30KHz 25MHz MCH DFT-64QAM 20.61 20.65 20.62 17.17 33.00 Pass
30KHz 25MHz MCH DFT-256QAM 18.56 18.59 18.63 15.15 33.00 Pass
30KHz 25MHz MCH CP-QPSK 21.91 22.02 21.70 18.54 33.00 Pass
30KHz 25MHz HCH DFT-Pi2BPSK 23.18 23.14 23.14 19.70 33.00 Pass
30KHz 25MHz HCH DFT-QPSK 23.41 23.42 23.16 19.94 33.00 Pass
30KHz 25MHz HCH DFT-16QAM 22.50 22.45 22.27 19.02 33.00 Pass
30KHz 25MHz HCH DFT-64QAM 20.62 20.75 20.75 17.27 33.00 Pass
30KHz 25MHz HCH DFT-256QAM 18.58 18.69 18.75 15.27 33.00 Pass
30KHz 25MHz HCH CP-QPSK 22.00 21.92 21.76 18.52 33.00 Pass
30KHz 30MHz LCH DFT-Pi2BPSK 22.96 23.12 23.10 19.64 33.00 Pass
30KHz 30MHz LCH DFT-QPSK 23.26 23.37 23.12 19.89 33.00 Pass
30KHz 30MHz LCH DFT-16QAM 22.29 22.47 22.16 18.99 33.00 Pass
30KHz 30MHz LCH DFT-64QAM 20.50 20.68 20.71 17.23 33.00 Pass
30KHz 30MHz LCH DFT-256QAM 18.43 18.60 18.64 15.16 33.00 Pass
30KHz 30MHz LCH CP-QPSK 21.79 21.84 21.61 18.36 33.00 Pass
30KHz 30MHz MCH DFT-Pi2BPSK 23.10 23.27 23.22 19.79 33.00 Pass
30KHz 30MHz MCH DFT-QPSK 23.41 23.51 23.23 20.03 33.00 Pass
30KHz 30MHz MCH DFT-16QAM 22.41 22.53 22.31 19.05 33.00 Pass
30KHz 30MHz MCH DFT-64QAM 20.58 20.72 20.72 17.24 33.00 Pass
30KHz 30MHz MCH DFT-256QAM 18.54 18.67 18.71 15.23 33.00 Pass
30KHz 30MHz MCH CP-QPSK 21.93 22.07 21.71 18.59 33.00 Pass
30KHz 30MHz HCH DFT-Pi2BPSK 23.17 23.17 23.23 19.75 33.00 Pass
30KHz 30MHz HCH DFT-QPSK 23.39 23.44 23.29 19.96 33.00 Pass
30KHz 30MHz HCH DFT-16QAM 22.48 22.50 22.36 19.02 33.00 Pass
30KHz 30MHz HCH DFT-64QAM 20.66 20.80 20.87 17.39 33.00 Pass
30KHz 30MHz HCH DFT-256QAM 18.57 18.76 18.83 15.35 33.00 Pass
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30KHz 30MHz HCH CP-QPSK 21.91 21.94 21.79 18.46 33.00 Pass
30KHz 35MHz LCH DFT-Pi2BPSK 22.92 23.11 23.12 19.64 33.00 Pass
30KHz 35MHz LCH DFT-QPSK 22.82 23.08 23.13 19.65 33.00 Pass
30KHz 35MHz LCH DFT-16QAM 22.34 22.44 22.26 18.96 33.00 Pass
30KHz 35MHz LCH DFT-64QAM 20.43 20.62 20.75 17.27 33.00 Pass
30KHz 35MHz LCH DFT-256QAM 18.38 18.59 18.69 15.21 33.00 Pass
30KHz 35MHz LCH CP-QPSK 21.79 21.82 21.74 18.34 33.00 Pass
30KHz 35MHz MCH DFT-Pi2BPSK 23.09 23.27 23.23 19.79 33.00 Pass
30KHz 35MHz MCH DFT-QPSK 23.38 23.55 23.24 20.07 33.00 Pass
30KHz 35MHz MCH DFT-16QAM 22.38 22.53 22.38 19.05 33.00 Pass
30KHz 35MHz MCH DFT-64QAM 20.53 20.76 20.74 17.28 33.00 Pass
30KHz 35MHz MCH DFT-256QAM 18.47 18.72 18.76 15.28 33.00 Pass
30KHz 35MHz MCH CP-QPSK 21.96 22.11 2181 18.63 33.00 Pass
30KHz 35MHz HCH DFT-Pi2BPSK 23.16 23.20 23.25 19.77 33.00 Pass
30KHz 35MHz HCH DFT-QPSK 23.35 23.47 23.30 19.99 33.00 Pass
30KHz 35MHz HCH DFT-16QAM 22.47 22.51 22.43 19.03 33.00 Pass
30KHz 35MHz HCH DFT-64QAM 20.64 20.84 20.87 17.39 33.00 Pass
30KHz 35MHz HCH DFT-256QAM 18.60 18.78 18.80 15.32 33.00 Pass
30KHz 35MHz HCH CP-QPSK 21.88 21.95 21.90 18.47 33.00 Pass
30KHz 40MHz LCH DFT-Pi2BPSK 22.94 23.14 23.11 19.66 33.00 Pass
30KHz 40MHz LCH DFT-QPSK 22.87 23.10 23.14 19.66 33.00 Pass
30KHz 40MHz LCH DFT-16QAM 22.33 22.47 22.28 18.99 33.00 Pass
30KHz 40MHz LCH DFT-64QAM 20.42 20.65 20.72 17.24 33.00 Pass
30KHz 40MHz LCH DFT-256QAM 18.54 18.72 18.71 15.24 33.00 Pass
30KHz 40MHz LCH CP-QPSK 21.68 21.80 21.77 18.32 33.00 Pass
30KHz 40MHz MCH DFT-Pi2BPSK 23.07 23.31 23.24 19.83 33.00 Pass
30KHz 40MHz MCH DFT-QPSK 22.91 23.16 23.25 19.77 33.00 Pass
30KHz 40MHz MCH DFT-16QAM 22.48 22.67 22.37 19.19 33.00 Pass
30KHz 40MHz MCH DFT-64QAM 20.45 20.75 20.74 17.27 33.00 Pass
30KHz 40MHz MCH DFT-256QAM 18.59 18.85 18.74 15.37 33.00 Pass
30KHz 40MHz MCH CP-QPSK 21.87 22.10 21.72 18.62 33.00 Pass
30KHz 40MHz HCH DFT-Pi2BPSK 23.09 23.19 23.21 19.73 33.00 Pass
30KHz 40MHz HCH DFT-QPSK 23.02 23.11 23.24 19.76 33.00 Pass
30KHz 40MHz HCH DFT-16QAM 22.39 22.55 22.40 19.07 33.00 Pass
30KHz 40MHz HCH DFT-64QAM 20.60 20.79 20.81 17.33 33.00 Pass
30KHz 40MHz HCH DFT-256QAM 18.66 18.86 18.86 15.38 33.00 Pass
30KHz 40MHz HCH CP-QPSK 21.66 21.81 21.80 18.33 33.00 Pass
30KHz 50MHz LCH DFT-Pi2BPSK 22.87 23.18 23.19 19.71 33.00 Pass
30KHz 50MHz LCH DFT-QPSK 22.81 23.10 23.25 19.77 33.00 Pass
30KHz 50MHz LCH DFT-16QAM 22.27 22.59 22.25 19.11 33.00 Pass
30KHz 50MHz LCH DFT-64QAM 20.44 20.62 20.76 17.28 33.00 Pass
30KHz 50MHz LCH DFT-256QAM 18.47 18.74 18.74 15.26 33.00 Pass
30KHz 50MHz LCH CP-QPSK 21.64 21.94 21.67 18.46 33.00 Pass
30KHz 50MHz MCH DFT-Pi2BPSK 22.99 23.28 23.24 19.80 33.00 Pass
30KHz 50MHz MCH DFT-QPSK 22.85 23.10 23.34 19.86 33.00 Pass
30KHz 50MHz MCH DFT-16QAM 22.42 22.63 22.36 19.15 33.00 Pass
30KHz 50MHz MCH DFT-64QAM 20.39 20.68 20.81 17.33 33.00 Pass
30KHz 50MHz MCH DFT-256QAM 18.54 18.80 18.78 15.32 33.00 Pass
30KHz 50MHz MCH CP-QPSK 21.89 21.98 21.68 18.50 33.00 Pass
30KHz 50MHz HCH DFT-Pi2BPSK 23.09 23.16 23.28 19.80 33.00 Pass
30KHz 50MHz HCH DFT-QPSK 22.97 23.09 23.32 19.84 33.00 Pass
30KHz 50MHz HCH DFT-16QAM 22.41 22.51 22.32 19.03 33.00 Pass
30KHz 50MHz HCH DFT-64QAM 20.47 20.77 20.82 17.34 33.00 Pass
30KHz 50MHz HCH DFT-256QAM 18.48 18.77 18.80 15.32 33.00 Pass
30KHz 50MHz HCH CP-QPSK 21.73 21.73 21.75 18.27 33.00 Pass
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2. Peak-to-Average Ratio
2.1. Test Results

Result (dB) L
Channel Modulation 15KHz / 50MHz 30KHz / 50MHz lerglt Verdict
DFT-Pi2BPSK DFT-QPSK DFT-Pi2BPSK DFT-QPSK 0=
LCH Outer_Full 7.67 7.37 7.75 7.54 13.00 Pass
MCH Outer_Full 7.94 7.13 8.09 7.74 13.00 Pass
HCH Outer_Full 7.76 7.67 8.45 7.00 13.00 Pass

2.2. Test Plots
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3. Modulation Characteristics
3.1. Test Plots

DC_4A_n7A / 15KHz / 50MHz DC_4A_n7A / 30KHz / 50MHz

MCH_DFT-Pi2BPSK / Outer_Full MCH_DFT-Pi2BPSK / Outer_Full

MCH_DFT-16QAM / Outer_Full MCH_DFT-16QAM / Outer_Full
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MCH_DFT-64QAM / Outer_Full MCH_DFT-64QAM / Outer_Full
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MCH_CP-16QAM / Outer_Full MCH_CP-16QAM / Outer_Full
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4. 99% Occupied Bandwidth & 26dB Emission Bandwidth
4.1. Test Results

99% Occupied Bandwidth 26dB Emission
Bandwidth Modulation RB Config (MHz) Bandwidth (MHz) Verdict
15KHz 30KHz 15KHz 30KHz
5MHz DFT-Pi2BPSK Outer_Full 4.48 N/A 4.84 N/A Pass
5MHz DFT-QPSK Outer_Full 4.49 N/A 4.83 N/A Pass
5MHz CP-QPSK Outer_Full 4.48 N/A 4.85 N/A Pass
5MHz CP-16QAM Outer_Full 4.48 N/A 4.88 N/A Pass
5MHz CP-64QAM Outer_Full 4.48 N/A 4.88 N/A Pass
5MHz CP-256QAM Outer_Full 4.48 N/A 4.86 N/A Pass
10MHz DFT-Pi2BPSK Outer_Full 8.95 8.61 9.40 9.40 Pass
10MHz DFT-QPSK Outer_Full 8.91 8.57 9.38 9.22 Pass
10MHz CP-QPSK Outer_Full 9.27 8.57 9.80 9.38 Pass
10MHz CP-16QAM Outer_Full 9.29 8.59 9.80 9.34 Pass
10MHz CP-64QAM Outer_Full 9.29 8.59 9.74 9.40 Pass
10MHz CP-256QAM Outer_Full 9.27 8.59 9.74 9.36 Pass
15MHz DFT-Pi2BPSK Quter_Full 13.46 12.92 14.13 13.80 Pass
15MHz DFT-QPSK Quter_Full 13.43 12.86 14.13 13.77 Pass
15MHz CP-QPSK Quter_Full 14.09 13.58 14.82 14.55 Pass
15MHz CP-16QAM Outer_Full 14.15 13.61 14.85 14.58 Pass
15MHz CP-64QAM Quter_Full 14.15 13.67 14.85 14.58 Pass
15MHz CP-256QAM Quter_Full 14.12 13.61 14.82 14.55 Pass
20MHz DFT-Pi2BPSK Quter_Full 17.90 17.90 18.68 18.80 Pass
20MHz DFT-QPSK Quter_Full 17.90 17.86 18.68 18.72 Pass
20MHz CP-QPSK Quter_Full 18.90 18.18 19.72 19.24 Pass
20MHz CP-16QAM Quter_Full 18.90 18.26 19.76 19.28 Pass
20MHz CP-64QAM Quter_Full 18.94 18.26 19.76 19.20 Pass
20MHz CP-256QAM Quter_Full 18.90 18.22 19.80 19.16 Pass
25MHz DFT-Pi2BPSK Quter_Full 22.88 22.93 23.85 24.10 Pass
25MHz DFT-QPSK Quter_Full 22.83 22.93 23.80 23.95 Pass
25MHz CP-QPSK Quter_Full 23.78 23.23 24.80 24.35 Pass
25MHz CP-16QAM Outer_Full 23.78 23.23 24.75 24.40 Pass
25MHz CP-64QAM Quter_Full 23.83 23.28 24.75 24.40 Pass
25MHz CP-256QAM Quter_Full 23.68 23.28 24.70 24.50 Pass
30MHz DFT-Pi2BPSK Quter_Full 28.59 26.85 29.64 28.20 Pass
30MHz DFT-QPSK Outer_Full 28.59 26.85 29.82 28.26 Pass
30MHz CP-QPSK Outer_Full 28.59 27.87 29.82 29.46 Pass
30MHz CP-16QAM Outer_Full 28.53 27.87 29.82 29.28 Pass
30MHz CP-64QAM Quter_Full 28.59 27.87 29.88 29.28 Pass
30MHz CP-256QAM Quter_Full 28.53 27.87 29.76 29.52 Pass
35MHz DFT-Pi2BPSK Quter_Full 32.17 32.10 33.39 33.60 Pass
35MHz DFT-QPSK Outer_Full 32.10 32.24 33.39 33.67 Pass
35MHz CP-QPSK Outer_Full 33.57 32.87 34.86 34.58 Pass
35MHz CP-16QAM Outer_Full 33.57 32.87 34.72 34.65 Pass
35MHz CP-64QAM Quter_Full 33.57 32.87 34.79 34.44 Pass
35MHz CP-256QAM Quter_Full 33.57 32.87 34.72 34.37 Pass
40MHz DFT-Pi2BPSK Quter_Full 38.60 35.80 40.32 37.52 Pass
40MHz DFT-QPSK Outer_Full 38.60 35.80 40.08 37.44 Pass
40MHz CP-QPSK Outer_Full 38.52 37.88 40.16 39.84 Pass
40MHz CP-16QAM Outer_Full 38.52 37.88 40.08 39.84 Pass
40MHz CP-64QAM Outer_Full 38.52 37.96 40.24 39.76 Pass
40MHz CP-256QAM Outer_Full 38.60 37.88 40.16 39.68 Pass
50MHz DFT-Pi2BPSK Quter_Full 48.15 45.75 50.30 47.60 Pass
50MHz DFT-QPSK Quter_Full 48.45 45.65 49.40 47.60 Pass
50MHz CP-QPSK Outer_Full 48.15 47.55 50.00 49.50 Pass
50MHz CP-16QAM Outer_Full 48.15 47.35 49.90 49.40 Pass
50MHz CP-64QAM Outer_Full 48.15 47.45 49.90 49.50 Pass
50MHz CP-256QAM Outer_Full 48.15 47.35 50.00 49.50 Pass
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4.2. Test Plots

DC_4A_n7A /[ 15KHz / 5SMHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

Spectrum 2 Spectrum l
Ref Level 30.00 dém  Offset 5.53 B w RBW 50 kHz Ref Level 30.00 dém  Offset 5.53 db & RBW 50 kHz
lo At 4008 @ SWT  50ms @ VBW 200kHz Mode Auto Sweep o At 400B @ SWT  SOms @ VBW 200kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 17k Max
mi[1] 7.61 dBm mi[1] 7.54 dBm|
204 2.53446100 GHZ| 20 d 2.53522000 GHZ|
oce Bw 4.475524476 MHZ| oce Bw 4.485514486 MHZ|
10 i x m2[1] -17.75 dBm)| 10 . mM2[1] T2 -17.94 dBm)|
‘I’\N'\,JU‘MW P Aol 2.53256000 GHZ| WMMWMA’MN%K{ 2.53256000 GHz|
. / . / |
70 7 70 i g
Drrasm={D1 -18.388 DUasm==D1 -18.461
-30 / 30 / \\
N M SN s R TR PTWRRTY
Yo Iren S} spnahri] 40
50 50
60 60
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz.
Marker | Marker ]
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | |_Type | Ref | Tre | X-value | vY-value | Function | Function Result |
M1 1 2.534461 GHz 7.61 dBm |~ M1 ] 2.53522 GHz 7.54 dBm
T 1 2.5327423 GHz 5.20 dBm Oce Bw 4.475524476 MHz T1 1 2.5327423 GHz 4.68 dBm Oce Bw. 4.485514486 MHz
T2 1 2.5372178 GHz 3.87 dBm T2 1 2.5372278 GHz 3.87 dém
M2 1 2.53256 GHz -17.75 dém M2 1 2.53256 GHz -17.94 dém
M3 1 2.5374 GHz_ -17.73 dbm E] 1 2.53739 GHz -17.38 dBm
) T e T o
L )| ] L )| ]
Date: 11.APR 2024 2238:51 Date: 11.APR 2024 2239:04

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

Spectrum | L Spectrum | lm
Ref Level 30.00 dém  Offset 5.53 B w RBW 50 kHz Ref Level 30.00 dém  Offset 5.53 db & RBW S0 kHz
lo At 4008 @ SWT  50ms @ VBW 200 kHz Mode Auto Sweep o At 400B @ SWT  SOms @ VBW 200kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 17K Max
m1[1] 4.46 dBm)| mi[1] 4.40 dBm|
20 df 2.53309200 GHz 20 d 2.53455000 GHZ|
oce Bw 4.475524476 MHZ| oce Bw 4.475524476 MHZ|
10 4l - m2[1] -20.57 dBm)| 10 dl - m2[1] -20.99 dBm)|
T1 53255/ T2 5325
od T L T FinEnonOnats od T P AT 2SN G
-10 j/ -10 %L
20 dBm—3; .21 536 dem ,/ 20 dBm—tn) .01 602 \
e ] .
oo 7 AT TR o BT AT W e T
-40 -40
50 -50
60 60
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz.
Marker | Marker ]
Type | Ref | Trc | X-value | Y-value | Function | Function Result | |_Type | Ref | Tre | X-value | vY-value | Function | Function Result |
M1 1 2.533002 GHz 4.46 dBm M1 1 2.53455 GHz 4.40 dBm
T 1 2.5327522 GHz 0.30 dBm Oce Bw 4.475524476 MHz T1 1 2.5327522 GHz 0.85 dBm Oce Bw. 4.475524476 MHz
12 1 2.5372278 GHz 0.55 dBm 12 1 25372278 GHz 0.47 dBm
M2 1 2.53255 GHz -20.57 dém M2 1 2.53254 GHz -20.99 dém
M3 1 2.5374 GHz_ -20.91 dBm | M3 1 2.53742 GHz -21.00 dém
) T e T e
L JU J L JU ]

Date: 11 APR 2024 2239:16

Date: 11 APR 2024 2239:29

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

Date: 11 APR 2024 2239:41

-
Spectrum ] 3 Spectrum l"v"
Ref Level 30.00 dém  Offset 5.53 B w RBW 50 kHz Ref Level 30.00 dém  Offset 5.53 db & RBW S0 kHz
lo At 4008 @ SWT  50ms @ VBW 200kHz Mode Auto Sweep o At 400B @ SWT  SOms @ VBW 200kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
Mi[1] 4.10 dBm)| m1[1] 1.46 dBm)|
20 df 2.53481000 GHz 20 o 2.53429100 GHz,
Occ Bw 4.475524476 MHZ, occ Bw 4.475524476 MHZ|
10 f m2[1] -21.16 dBm)| 10 dl = m2[1] -23.24 dBm)|
2.53255000 GHz| -~ T2 2.53256000 GHz|
oid e\ AN = od T X T2 =
\r v N w—\
10 -10 |
mg
& 20
)1 -21.899 D1 -24.536 d F
-30
) Vi
Py o \Wmm e
9000 e
50 -50
60 60
CF 2.535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz.
Marker ] Marker ]
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | |_Type | Ref | Tre | X-value | v¥-value | Function | Function Result |
M1 1 2.53481 GHz 4.10 dBm M1 1 2.534291 GHz 1.4 dém
53] 1 2.5327522 GHz -0.28 dBm Oce Bw 4.475524476 MHz T1 1 2.5327522 GHz -2.91 dBm Oce Bw. 4.475524476 MHz
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Spectrum | . Spectrum “’é‘
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fo At 4008 @ SWT  50ms @ VBW 300 kHz Mode Auto Sweep lo At 4008 w SWT  SOms @ VBW 300kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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mi1] 8.48 dBm)| mMi[1] 7.55 dBm|
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Type | Ref | Tre | X-value | v-value | Function | Function Result |_Type | Ref | Tre | X-value | v-value | Function | Function Result 1
M1 1 2.537438 GHz 8.48 dBm 1 2.533402 GHz 7.55 dém
57 1 2.5303247 GHz 5.48 dBm Oce Bw £.951048951 MHz T1 1 2.5303646 GHz 4.44 dBm Occ Bw. 8.911088911 MHz
T2 1 2.5392757 GHz 5.15 dBm T2 1 2.5392757 GHz 4.07 dém
M2 1 2.53012 GHz -16.27 dém M2 1 2.53014 GHz -16.91 dém
M3 1 2.53952 GHz -16.61 dém J M3 1 2.53952 GHz -18.11 dBm
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fo Att 40 dB @ SWT 50 ms @ VBW 300 kHz Mode Auto Sweep jo Att 40 dB @ SWT 50 ms & VBW 300 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
o7k max o7 max
mil1] 4.81 dBrm| mi[1] 4.66 dBm)|
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Marker ] Marker ]
Type | Ref | Trc | X-value | Y-value | Function | Function Result | | _Type | Ref | Trc | X-value | Y-value | Function | Function Result 1|
M1 1 2.534461 GHz 4.81 dBm M1 1 2.539236 GHz 4.66 dBm
T1 1 2.5303447 GHz 1.58 dBm Occ Bw 9.270729271 MHz T1 1 2.5303447 GHz 2.75 dBm Occ Bw 9.290709281 MHz
T2 1 2.5396154 GHz 1.87 dém T2 1 2.5396354 GHz 1.66 dBm
M2 1 2.53006 GHz -21.07 dém M2 1 2.53008 GHz -20.84 dém
M3 1 2.53986 GHz -18.88 dBm J M3 1 2.53988 GHz -20.27 dBm
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Type | Ref | Tre | X-value | Y-value | Function | Funetion Result Type | Ref | Tre | X-value | v-value | Function | Function Result 1|
M1 1 2.532522 GHz 5.22 dém M1 1 2.531284 GHz 1.99 dBm
Yl 1 2.5303447 GHz 1.56 dém Occ Bw 9.290709291 MHz T1 1 2.5303646 GHz -1.53 dém Occ Bw. 9.270729271 MHz
T2 1 2.5396354 GHz 0.71 dBm T2 1 2,5396354 GHz -1.13 dém
L 1 2.53012 GHz -18.83 dBm M2 1 2.5301 GHz ~23.04 dém
M3 1 2.53986 GHz -19.68 dBm ) M3 1 2.53984 GHz -23.04 dém
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ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7008
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Ref Level 30.00 dém  Offset .53 d8 w RBW 200 kHz Ref Level 30,00 dém  Offset &.53 dB w RBW 200 kHz
lo At 4008 @ SWT  50ms @ VBW S00kHz Mode Auto Sweep o At 4008 @ SWT  S0ms @ VBW S00kHz Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
[e77k vax o7 max
Mi(1] 9.93 dBm)| mMi[1] 9.23 dBm|
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Type | Ref | Tre | X-value | v-value | Function | Function Result |_Type | Ref | Tre | X-value | v-value | Function | Function Result 1
M1 1 2.535569 GHz .93 dBm 1 2.530055 GHz 9.23 dém
57 1 2.5278971 GHz 6.47 dBm Oce Bw 13.456543457 MHz T1 1 2.5279271 GHz 5.32 dBm Occ Bw. 13.426573427 MHz
T2 1 2.5413536 GHz 6.69 dBm T2 1 2.5413536 GHz 5.55 dBm
M2 1 2.52756 GHz -15.52 dém M2 1 2.52759 GHz -16.62 dém
M3 1 2.54169 GHz -13.50 dém J M3 1 2.54172 GHz -16.15 dBm
) U Ui e
J J )i

Date: 11 APR 2024 22.41:33

Date: 11.APR 2024 2241:46

MCH_CP-QPSK / Quter_Full

MCH_CP-16QAM / Quter_Full

Date: 11 APR 2024 2241:59

) ] T e
) J

)|l

Spectrum | spectrum | ‘
Ref Level 30.00 dém  Offset 5.53 dB @ RBW 200 kHz Ref Level 30.00 dém  Offset .53 db & RBW 200 kHz
fo Att 40 dB » SWT 50 ms @ VBW 500 kHz Mode Auto Sweep jo Att 40 dB @ SWT 50 ms & VBW 500 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Trc | X-value | Y-value | Function | Function Result | | _Type | Ref | Trc | X-value | Y-value | Function | Function Result 1|
M1 1 2.533891 GHz 7.00 dBm M1 1 2.541204 GHz 7.10 dBm
Tl 1 2.527957 GHz 3.15 dBm Oce Bw 14.085914086 MHz T1 1 2.5279271 GHz 3.69 dBm Oce Bw. 14.145854146 MHz
T2 1 2.542043 GHz 3.84 dBm T2 1 2.5420729 GHz 2.84 dBm
M2 1 2.52759 GHz -18.74 dém M2 1 2.52756 GHz -17.10 dém
M3 1 2.54241 GHz -17.48 dBm J M3 1 2.54241 GHz -16.41 dBm
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Ref Level 30.00 d8m Offset 8.53 dB » RBW 200 kHz Ref Level 30.00 d8m Offset 8.53 dB @ RBW 200 kHz
o At 40 dB w» SWT S0 ms & VBW 500 kHz Mode Auto Sweep o Att 40 dB = SWT 50 ms & VBW 500 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
Pk Max | O
™Mi[1] 5.90 dBm| mi[1] 3.73 dBm)|
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Type | Ref | Tre | X-value | Y-value | Function | Funetion Result Type | Ref | Tre | X-value | v-value | Function | Function Result 1|
M1 1 2.528766 GHz 5.90 dém M1 1 2.539406 GHz 3.73 dBm
Yl 1 2.5279271 GHz 2.72 dBm Occ Bw 14.145854146 MHz T1 1 2.5278971 GHz 0.23 dBm Occ Bw. 14.115884116 MHz
T2 1 2.5420729 GHz 3.40 dBm T2 1 2.542013 GHz 0.26 dBm
L 1 2,52756 GHz -18.81 dBm M2 1 2.52756 GHz -21.01 dém
M3 1 2,54241 GHz -17.17 dBm ) M3 1 2.54238 GHz -21.98 dém
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Spectrum
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Marker’ | Marker ]
Type | Ref | Tre | X-value | v-value | Function | Function Result |_Type | Ref | Tre | X-value | v-value | Function | Function Result 1
M1 1 2.538157 GHz 8.21 dBm 1 2.526409 GHz 7.36 dém
Yl 1 2.5254895 GHz 5.41 dém Occ Bw 17.902097902 MHz T1 1 2.5254895 GHz 5.00 dém Occ Bw. 17,902097902 MHz
T2 1 2.5433916 GHz 4.76 dBm T2 1 2.5433916 GHz 4.06 dém
M2 1 2,52516 GHz -16.24 dBm M2 1 2.52512 GHz ~18.20 dém
M3 1 2,54384 GHz -17.04 dBm ) M3 1 2.5438 GHz -17.38 dBm
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fo Att 40 dB @ SWT 50 ms @ VBW 500 kHz Mode Auto Sweep jo Att 40 dB @ SWT 50 ms @ VBW 500 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
o7k max o7 max
mif1] 5.69 dBrm| mi[1] 5.43 dBm)|
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Type | Ref | Trc | X-value |___Y-value | Function | Funetion Result | | _Type | Ref | Trc | X-value | Y-value | Function | Function Result 1|
M1 1 2.525889 GHz S.69 dém M1 1 2.536518 GHz .43 dém
T1 1 2,5255295 GHz 1.90 dBm Occ Bw 18.901098901 MHz T1 1 2.5255295 GHz 2.80 dBm Occ Bw 18,901098901 MHz
T2 1 2.5444306 GHz 3.33 dém T2 1 2.5444306 GHz 2.02 dém
M2 1 2.52516 GHz -16.60 dBm M2 1 2.52512 GHz -18.41 dém
M3 1 2.54488 GHz -19.09 dBm J M3 1 2.54488 GHz -19.59 dBm
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o At 40 dB w» SWT S0 ms & VBW 500 kHz Mode Auto Sweep o Att 40 dB = SWT 50 ms & VBW 500 kHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
Pk Max | O
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Type | Ref | Tre | X-value | v-value | Function | Funetion Result Type | Ref | Tre | X-value | v-value | Function | Function Result 1|
M1 1 2.527168 GHz 4.62 dBm M1 1 2.526568 GHz 2.42 dBm
Yl 1 2.5254895 GHz 2.17 dBm Occ Bw 18,941058941 MHz T1 1 2.5255295 GHz -1.06 dém Occ Bw. 18,901098901 MHz
T2 1 2.5444306 GHz 2.84 dBm T2 1 2.5444306 GHz -0.17 dém
M2 1 2.52512 GHz -17.09 dBm M2 1 2.52508 GHz -23.22 dém
M3 1 2,54488 GHz -20.49 dBm ) M3 1 2.54488 GHz -23.20 dBm
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7008
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Spectrum k2 Spectrum “’é‘
Ref Level 30.00 d&m Offset 8.53 dB @ RBW 300 kHz Ref Level 30.00 d8m Offset 8.53 dB » RBW 300 kHz
o Att 40 dB » SWT 50ms @ VBW 1MHz Mode Auto Sweep o At 40 dB @ SWT S0ms @ VBW 1 MHzZ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Tre | X-value | v-value | Function | Function Result |_Type | Ref | Tre | X-value | v-value | Function | Function Result 1
M1 1 2.540295 GHz 7.38 dBm 1 2.526758 GHz 7.22 dém
Yl 1 2.5231119 GHz 4.61 dBm Occ Bw 22.877122877 MHz T1 1 2.5231119 GHz 3.79 dBm Occ Bw. 22,827172827 MHz
T2 1 2.545989 GHz 3.88 dém T2 1 2.5459391 GHz 2.79 dém
M2 1 2.5226 GHz -18.11 d8m M2 1 2.52265 GHz ~17.96 dém
M3 1 2,54645 GHz -15.90 dBm ) M3 1 2.54645 GHz -15.95 dBm
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o At 40 dB w» SWT S50ms @ VBW 1MHz Mode Auto Sweep o Att 40 dB = SWT S0ms @ VBW 1MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
o7k max o7 max
mil1] 4.66 dBm| mi[1] 5.50 dBm)|
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Type | Ref | Trc | X-value | Y-value | Function | Function Result | | _Type | Ref | Trc | X-value | Y-value | Function | Function Result 1|
M1 1 2.526059 GHz 4.66 dBm M1 1 2.538696 GHz 5.50 dBm
T1 1 2.5231119 GHz 0.69 dBm Occ Bw 23,776223776 MHz T1 1 2.5231119 GHz 1.41 dBm Occ Bw 23,776223776 MHz
T2 1 2.5468081 GHz 1.89 dém T2 1 2.5468081 GHz 1.26 dBm
M2 1 2.5226 GHz -20.46 dém M2 1 2.5226 GHz -19.42 dém
M3 1 2.5474 GHz -20.07 dBm J M3 1 2.54735 GHz -17.69 dbm
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o At 40 dB w» SWT S0ms @ VBW 1MHz Mode Auto Sweep o Att 40 dB = SWT S50ms & VBW 1 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
Pk Max | O
™Mi[1] 4.21 dBm) mi[1] 1.40 dBm|
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Type | Ref | Tre | X-value | v-value | Function | Funetion Result Type | Ref | Tre | X-value | v-value | Function | Function Result 1|
M1 1 2.528357 GHz 4.21 dBm M1 1 2.541693 GHz 1.40 dBm
Yl 1 2.5230619 GHz 1.32 dém Occ Bw 23.826173826 MHz T1 1 2.5231618 GHz -1.68 dém Occ Bw. 23,676323676 MHz
T2 1 2.5468881 GHz 1.55 dém T2 1 2.5468382 GHz -1.98 dém
L 1 2.5226 GHz -21.37 d8m M2 1 2.5226 GHz ~22.46 dém
M3 1 2,54735 GHz -18.30 dBm ) M3 1 2.5473 GHz -20.29 dém
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M1 1 2.542193 GHz 8.80 dBm 1 2.535899 GHz 5.55 dém
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M1 1 2.54719 GHz 6.95 dBm 1 2.51062 GHz 14.79 dBm
Yl 1 2.5109241 GHz 4.15 dBm Occ Bw 48,151848152 MHz T1 1 2.5105245 GHz 13.43 dBm Occ Bw. 48.451548452 MHz
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M1 1 2.54999 GHz 4.31 dBm M1 1 2.52411 GHz 4.58 dBm
Tl 1 2.5109241 GHz 1.17 dBm Oce Bw 48,151848152 MHz T1 1 2.5109241 GHz 1.40 dBm Oce Bw. 48,151848152 MHz
T2 1 2.5590759 GHz 1.33 dBm T2 1 2.5590759 GHz 1.14 dém
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M1 1 2.51712 GHz 3.81 dém M1 1 2.51742 GHz 0.69 dBm
Yl 1 2.5109241 GHz 0.40 dBm Occ Bw 48,151848152 MHz T1 1 2.5109241 GHz -2.15 dém Occ Bw. 48,151848152 MHz
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